1.3
“ TECHNOLOGY MISSION ON

87 CH DRINKING WATER IN VILLAGES AND
RELATED WATER MANAGEMENT

CHEMICAL CONSTITUENTS IN WATER
RELATED TREATMENT AND MANAGEMENT

NATIONAL ENVIRONMENTAL ENGINEERING RESEARCH INSTITUTE
NEHRU MARG. NAGPUR-440020 (INDIA)

JUNE - 1987
WTM/CSIR/NEERI/023

2yg.3-03cH -5’2&'3}

4




TECHNOLOGY MISSION ON
DRINKING WATER IN VILLAGES AND
RELATED WATER MANAGEMENT

CHEMICAL CONSTITUENTS IN WATER
RELATED TREATMENT AND MANAGEMENT

NATIONAL ENVIRONMENTAL ENGINEERING RESEARCH INSTITUTE
NAGPUR - 440020

JUNE 1987



CHEMICAL CONSTITUENRTS IN WATER, RELATED
TREATMENT AND MANAGEMENT

Introduction
Water Quality Parameters
Colour
Turbidity
Hardness
Alkalinity and Acidity
Chlorides
Sulphates
[...]
raw water. Thus many well waters are of satlsfactory physical and
chemical quality and requ1re treatment only by chlorination to protect
against . know or potential bacteriological pollutiom. At the other
extreme are those mineralised raw waters subject to pollution, which
require all the resources of water treatment to yield“ an attractive

water of safe quality.

"By employing available processes of treatment, a great many otherwise
. unsatisfactory waters can readily be made suitable for drinking and
domestic purposes. Some ground waters conta1n, however, so much mineral
matter that treatment is impractlcable. A number of ground waters are
unusable owing to the presence of an excess of.salts, a few contain
excess nitrates, and no gsimple means to remove these constituents are

.-available.

'In India, - river waters 1nvar1ab1y requlre treatment and most of the
oublic éupplies to large towns are of thls character. Owing to . the
inability of underground waters to meet 1ncre351ng demands of the popu-
lation and industries, greater resort wrll have to be made to rivers in

the future also.

The first line of treatment of'water.sopplieé is prevention of pollution

so far as practicable. The subsequent lines of .treatment vary according



- 13 -

to the individual circumstances and the efficiency of the methods
employed is ascertained by the laboratory examination of samples of the

water before and after treatment.

Some of the treatment methods employed in this country to obtain safe
water are storage, coagulation, sedimentation, filtration, disinfection,
iron and manganese removal and defluoridation. If hard, the water may

be softened by lime, lime-soda or base exchange process.
These treatment processes are dealt briefly in the following paragraphs.
STORAGE

The raw water storage reservoirs serve two main purposes (i) collect
sufficient water from streams and rivers during rainy season for use
throughout the year and during years of drought and (ii) to equalise the
water and tide over periods of unusually heavy rainfall, when the river
waters may become too turbid or impure for efficient treatment by normal
proceses. Some purification also takes place during storage, the prin-
cipal effects being the removal of suspended matter by sedimentation and

destruction of pathogenic and other intestinal bacteria.
DISINFECTION

Disinfection is a necessary step in the process of insuring a safe water
supply. Water from surface supplies may be disinfected before fil-
traﬁion and sometimes before coagulation and sedimentation to prevent
growth of organisms. It must also be disinfected after filtration to
kill organisms that ;till remain and to provide a safeguard against

recontamination.

Chlorination is the disinfectant normally used. It is presently the
only widely accepted agent that destroys organisms in the water and

leaves and easily detectable residual that serves as a tracer element.



- 14 -

Its' sudden disappearance may signal contamination in the ' system. Its
activity as a disinfectant depends on the';emperature and pH of the
water to which it is added. Disinfecting,action is faster -at higher
temperatures but is retarded by high pH. If;pH is above 8.5 the rate. of
disinfection decreases sharply. Effectiveness - of free chlorine is
highest at pH 7.0 .and lower. At pH}S.S;«Iif_is one-sixth as effective
and at pH 9.8, it may require 10-100 times as long for a 99% kill of
bacteria as at pH 7.0, ’ . ‘

Bacteriological ' effectiveness of chlorine depends . on the following
factors. o

Chlorine residual

Contact period

Temperature

oH

Point of application -.

Chlorine disinfectants are available in a number' of different forms
viz.,  liquid chlorine, calcium hypochlorite, sodium “hypochlorite,
chlorinated 1lime (bleaching powder), NEERI deVelopéd chlorine tablets

and ampoules.

For disinfection of open dug wells, NEERI had carried out studies using
'pot chlorinators'. The systems studied and evaluated include 'single
pot'with holes in the bottom', 'single pot with holes in the middle' and
'double pot'. The double pot system is said to work 'satisféctorily
giving a chlorine residual in.the range of 0.15 to 0.50 ppm for two. to
three weeks in the small household wells.containing nearly 4,500 1litres
of water and having a draw-off rate of 360 to 450 litres. per day. For
community wells of 4,000 to 13,000 litres cohfent and déily draw-off
rate of 900 to 1300 litres (40-60. people/day), the single pot with holes
at the bottom is recommended :to be enough to give required chlorination

(0.2 to 1.0 ppm) for two weeks.



- 15 -
COAGULANTS AND COAGULATION

For the purposes of this paper, the term 'coagulation' is to include the
addition of chemical coagulants and the mixing and flocculation proces-
ses. Most water sources and especially surface waters contain enough
finely divided material and colloidal matter "in suspension to require
coagulation for 1its removal before filtration even though it may have
beén previously subjected to plain sedimentation. In addition, influxes
of certain forms of algae and micro-organisms are removed through the
process of coagulation, flocculation and subsequent settling in sedimen-

tation basins.

- Coagulation is accomplished through the addition of a chemical called a
coagulant, which reacts with alkalinity in the water to produce a preci-
pitate or floc. The gradual growth of this by a slow mixing process is
called flocculation. During the growth process, the floc increases in
size, absorbs colour, enmeshes particles causing turbidity, bacteria,
plankton and other suspended matter, and with its increased weight

settles to the bottom of a sedimentation basin provided for this purpose

The chemicals used as coagulants are aluminium sulphate, sodium alumi-
nate, ferrous sulphate, ferric sulphate, ferric chloride and chlorinated

copperas.

The kind of chemicals which are suitable for coagulation of the par-
ticular raw water can be determined by the use of the results of the
control tests in the laboratory and the following information on the

optimum pH samples for common coagulants.

Coagulant Optimum pH range
XI;;;;;;; sulphate 5.0 to 7.0

Ferrous sulphate ‘ 9.5 and above

Ferric sulphate - 4,0 to 10.0

Ferric chloride 4.0 to 6.0 & above 9.5

Chlorinated copperas - do -



-'16 -

‘Ferrous sulphate and ferric chloride_a:e_dé}iquescent salts, and the
latter is very corrosive. Neither is selddm used in water treatment in
India. Ferric sulphate is not available~ip,this}country and’ chlorinated
copperas requires to be'preparéd~immediately_ before -use by adding
. chlorine to- ferrous éulpﬁaﬁe (copperaé)'solutiona«v It is very corrosive

solution and is not in use in India.
SEDIMENTATION

.It has previously been stated that one of the benefits of storage of
water .is the reduction of suspended matter; Sedimentation is a good and
economical method for removing that suspended matter which deposits
quickly but the remainder, which requires many-days of 'storage  to
reduce, is best removed by prior coagulation and flocculation. When
successful coagulation of a water has been obtained, the coarse must be
- 80 collected that it can be removed as a sludge, while the comparatively

clear supernatant water is drawn off for filtration.

The main items in the operation of.settling basins are (a) control of
quantity of water flowing through the basin, (b) removal of sludge from

basin and (c) cleaning the basins and the sludge collecting equipment.
FILTRATION

Water from the sedimentation basin is brought on to the filters as the
- next step in the purificafion ﬁrocess. .- This water contains very finely
divided suspended matter such as minutes particles.of floc; clay and mud
that have not coalesced and bacteria -and microscopic organisms that have
not been removed by~sedimentation. ' The purpose of the filter 1is to
remove this suspended matter and give the water a clear,  sparkling, and
attractive appearance. Filters are usually of two types viz., slow sand

filter and rapid gravity sand filter.



SLOW SAND FILTERS

Slow sand filters contain fine grain sand (should not be less than 0.2
mm or greater than 0.4 mm, and usually should be about 0.3 mm) and have
low filtration rates. They are usually used when coagulation is not
included in the treatment process and the raw water is of low turbidity
(below 30 units). Plain sedimentation prior to filtration may reduce
the turbidities of many raw waters to below this level. Their capacity

of filtration is about 2.5 m/d (2-5 million gallons per day per acre).
RAPID SAND FILTERS

Rapid sand filters are now universally used in modern water treatment
plants. There are two types, gravity and pressure. These are filters

designed to operate at a much higher rate than slow sand filters.

Filters of this type are usually open structure and water flows through
the sand by gravity, hence another name 'gravity filters'. Other filter
units are enclosed in steel tanks and may be operated under pressure,

hence the name 'pressure filters'.

The rate of filtration is 4.8 m/h of filter area. A filter sand of
0.40-0.50 mm effective size range would secure reliable filtration with

reasonable filter runs.

After a filter has been in service for some time foreign material will
have accumulated on the surface and in the top sand to an extent that
the pressure drop across the filter bed become excessive. It is then
necessary that the filter be washed or, as often called 'backwashed' to
clean the sand bed. It is usually practice to wash filter when the
pressure drop (loss of head) has reached a point of 2.0 -~ 2.5 meters or
after 50 hours of service. The bed is washed by reversing the flow,
forcing filtered water up through the filter bed. This loosens the bed,

agitating the sand grain against each other and washing accumulated



- 18 -

foreign matter of the grain surfaces.. The wash water rises into wash

trough and flows to waste.
DIATOMACEOUS EARTH FILTERS

Advances in‘rfhé ‘clarification of liquids in the chemical industry
through the use of powdered fiitering'mater@al-have led to the KQevelop-
ment of. filtefs in which diatomaceous earth is used as the filter
medium. Thej two chief advantages are that these filters require much
less space than sand filters of equal capacity and produce relatively

clear water without prior coagulation and/or sedimentation.

Diatomaceous -earth is composed of skeletons of countless tiny one
celled animals called diatoﬁs. It must be specially prepared and graded
for filter use. When used as a filter medium, diatomaceous earth, which
looks like a powdered chalk, is fed to water passing through a filter
septum too fine to allow the diatomaceous earth through. A cake of the
material 1is built up on the element in this manner and since the pores
between the pafticlés thus retained are very fine, the cake filters the
water that passes through it under pressure. This type of filter is

especially adapted to the clarification waters of low turbidity.

Diatomaceoué earth is not available in India and NEERI had developed an

‘indigenous substitute, 'Filter Aid' (FA-5) from wood charcoal.
WATER SOFTENING BY LIME SODA PROCESS

Chemical precipitation is widely used in softening municipal water
-supplies. 'Hardnessvin &ater is caused by the ions of . calcium, magne-
sium, iron, manganese and aluminium. Practically all of these hardness
- producing elements can be found in natural waters in some concentration.
HOWeyer,-.in most wa;efs only ions~of.ca1éium and magnesium are present
in"éizeébie _éoncentratidn énd, " hence, are»df ma jor cohcern in the

majority of the softening processes.



- 19 -

The lime-soda process consists in adding hydrated lime and sodium carbo-
nate to the water. Most of the calcium and magnesium are precipitated
and alkalinity is reduced. The lime soda process is not very effective
in the cold with waters containing less than 100 - 150 ppm of hardness,
unless a sludge blanket or sludge recirculation type of plant is em-
ployed and such "waters can be softened more conveniently by ion ex-
change. There is no upper limit for the hardness of water which can be
‘softenéd by the lime-soda process. The residual hardness on a filtered
sample of softened water is as a rule in the range 15 - 30 ppm with the
"'cold process.

Lime-soda process plants are essentially the same as water filtration
plants. Lime and soda are added to raw water, and the softening reac-
tions occur during mixing and flocculation; the precipitation of calcium
and magnesium are removed during sedimentation. An additional step
called re-carbonation is frequently provided just prior to filtration.
If the raw water has a high turbidity, the turbidity is partially

removed by plain sedimentation prior to the softening process.
TREATMENT TECHNIQUES FOR REMOVAL OF TOXIC INRORGANIC CONTAMINANTS

Most of the treatment information and data available for the remvoal of
arsenic, barium, cadmium, chromium, 1lead, mercury and selenium are on
conventional coagulation or lime soda softening treatment. These treat-
ment methods are commonly used by large water supplies. Research is
underway in NEERI to fill the need for information on treatment techno-

logy for rural water system.

Information on the chemistry and occurrence of inorganic contaminants in
water indicates that normally the reduced form of a contaminant is found
in ground water, and the oxidised form in surface water. Furthermore,
the more naturally occuring substances are generally found in ground
water, and those occurring from industrial pollution are usually found
in surface waters. This type of information is also useful and can

serve as a guide in selecting the proper treatment technique.



Arsgenic
Most likely occurrence.-and -source of contaminants

+3 (arsemote) - ground water - natural occurrence..

+5 (arsemote) -. ground water - natural occurrence

Ast® Removal . : Alum and ferric sulphate coagulation (20-30 wmg/l)
achieved - over 90% removal between pH 5.0 and 7.5. .About pH 7.5, As"+5
removals - decreased as the concentration increased above 1.0 mg/l parti-
‘cularly with alum coagulation. Lime softening was also found . very

. effective for As+5

removal. At pH 10.8 and above, .-95% removals are
possible with raw water concentration of 0.1 to 10.0 mg/1. Below pH
- 10.8 removal efficiency decreéased to about 30% at pH 8.5. .

Aé+3c Removal : This 1is not removed as effectively from water as Ast3
either by iron or‘alum coagulation or by lime soda softening processes.
" In fheva»range»of 5.5-9.0 alum coagulation (30 mg/l) removed less than
. 20% and ferric sulphate (30 mg/l) 60% or less of 0.3 mg/l. Lime softe-
ning was shown to be only slightly more -effective, - removing 70% of 0.3

mg/1l of ast3 at pH 10.8 and above.
Cadmium

- Lime -softening achieved removals of greater than 98% in the 8.5-11.3 pH
range on. waters; containing 0.3 mg/l of cadmium.. ..Removals equally as
good were obtained at pH 11.2-11.3 when the initial cadmium concen-

tration was increased upto 10 mg/l.

.- Cadmium. removals by ferric sulphate and alum coagulation were lower than
those of lime softening. -Cadmium hydroxide -and carbonate are reported
" to be extremely soluble-below pH 7. -. Ferric sulphate increased camdium

removals from 207 -at pH 7.2 to above. 907 at pH 8: and above.



_21_
Chromium

Most likely occurrence and source of contaminant
+3 - ground water - natural occurrence

+6 - surface water - industrial pollutant
crt3 Removal

Alum coagulation, iron coagulation and lime softening are all very
effective methods for removing crt3 from water. Lime softening achieved
about 98% removal of Cr'3 (0.15 mg/l) in water in the pH range of 10.6-

11.3. Below pH 10.6 removals decreased as -the'pH décreased, to a low of

crt3

70% at pH 9.21. Ferric sulphate achieved excellent removals

greater than 987% through out the 6.5-9.3 pH range. Alum coagulation was

not so effective as ferric sulphate, but did obtain 90% removal in the

6.7-8.5 pH range. Above 8.5 pH, removals decreased. When the Cr+3

concentration was increased upto 10 mg/l ferric sulphate and alum coagu-

lation achieved removals greater than 98%. The same excellent results

3

were also obtained with lime softening when the crt? concentration was

increased upto 10 mg/1.

Cr+6 Removal

Ferric sulphate achieved the best results removing 35% at the low pH of

5.5 on river water containing 0.15 mg/l of Cr+6. Alum coagulation and

lime softening could do no better than 10% removal through the entire pH

range 7-11. Ferrous sulphate coagualtion was capable of achieving 98%

+6

removals in the pH range 6.5-9.3 at 0.15 mg/l of Cr intial concen-

tration. With its-higher concentrations, removals depended upon the

time of pH adjustment. When the pH was adjusted before coagulation,

+6 +6

Cr removals decreased with increasing concentrations of Cr in the

water. If the pH of the water is adjusted several minutes after the

+6

coagulation, removals greater than 99% are achieved with Cr concentra-

tions of 10 mg/1l. This procedure of adjusting pH after coagulation is

6

necessary to provide time to reduce crt to Cr+3 before floc formation.



Nitrate (NOg)

Ion exchange is currently the only method in use to remove nitrate from
water. Conventional coagulation and lime-soda softening are:-not effec-

tive methods for ;he removal of this contaminats.-

Some strong base and weak base ion exchange resins are nitrate selective
and can reduce nitrate concentration from as high as 50 mg/l1 (as N) to
0.5 mg/1. Studies are necessary to evaluate nitrate removal efficiency

of ion exchange resins.
Iron and Manganese Removal

High concentrations of these minerals are associated with deep - well
waters from shale, sand stone and other rocks. The minerals are dis-
solved by ground waters containing carbondioxide but no oxygen; the
insoluble being reduced and transformed to soluble bicarbonates.  These
same reactions occur in the lower portions of deep reservoirs that flood
iron - or manganese - bearing soils or rocks. Well waters containing
soluble iron or manganese are clean as pumped from the ground water
strata, but exposure of the water to the air leads to the oxidation and
precipitation of the minerals.

Iron. and manganese removal practice is intended to ensure that the water
pumpe&(.into.the distribution system will be of satisfactory quality in .
so far as these minerals are concerned. Manganese as a.ground water

problem has not yet been known in India.

There are many instances in which waters require treatment solely for
the - removal of iron and manganese. . This removal is sometimes affected
by  simple measures . such as aeration with or without sedimentation,
followed by filtration but more complicated treatment, including the use
of chemicals is often required. A decision as to the method of treat-

ment. to be employed is influenced by the state of combination in which

R



- 23 -

the metals are contained in the water, and the character of the water in
respect of its mineral, organic and biological constituents. Each case
must be individually considered and decided. The means by which iron
and manganese are removed from water consists substantially of their
precipitation by oxidation and removal of free carbon dioxide, followed

by separation of suspension by sedimentation and/or filtration.

The problem of iron and manganese removal in -urban and industrial
supplies 1is often handled by conventional type of plants. But, the
problem of iron and manganese removal from small community water
supplies . is somewhat difficult, where inexpensive, simple and easily

operatable methods would be needed, preferable without repumping.

-To serve these needs, NEERI has developed an iren and manganese removal
system for rural purposes in which aeration over a series of coke beds
is followed by slow sand filtration. A catalytic oxidation bed 1is
formed 1in course of time which hastens the removal. No chemicals are